ł	Plain and Reinforced Concrete Laboratory Civil Engineering Department University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895	ORIGINAL A carbon copy for the report has been retained in the lab for record.									
То:	Hafiz Siddique Sharif Assistant Engineer, UET Narowal Campus	4467 Engr. Ubaid									
	Project: Establishment of U.E.T. Lahore Sub Campus at Narowal. Construction of Student Services Center and Senior Staff Residences (Balance work). (Contractor: M/s Y.A Associates). Our Ref. No. CL/CED/ 796-2 of 2 Dated: 13/02/2023										
	Your Ref. No. Uni/NRL/AEN/262 Dated: 22/06/2023	()									

COMPRESSION TEST REPORT



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	23/12/2023			Tested on:	09/02/2023		in dry/wet condition				ONLINE REPORT
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	ΥΥΥΥ	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Uni-Block, Grey, 60mm				2.3 thick		3120	37.44	94	5624		
2	Uni-Block, Grey, 60mm				2.3 thick		3205	37.44	138	8256		
3	Uni-Block, Grey, 60mm				2.3 thick		3520	37.44	97	5803		
4	Uni-Block, Grey, 60mm				2.3 thick		3265	37.44	102	6103		
5	Uni-Block, Grey, 60mm				2.3 thick	ANE	3315	37.44	88	5265		
6	Uni-Block, Grey, 60mm				2.3 thick		3305	37.44	132	7897		
7	uni-Block, Red, 60mm				2.3 thick	THE NAME THY LORD WHO	3285	37.44	65	3889		
8	uni-Block, Red, 60mm				2.3 thick	CREATES	3305	37.44	109	6521		
9	uni-Block, Red, 60mm				2.3 thick		3335	37.44	112	6701		
10	uni-Block, Red, 60mm				2.3 thick	-74	3315	37.44	80	4786		
11	uni-Block, Red, 60mm				2.3 thick		3355	37.44	110	6581		
12	uni-Block, Red, 60mm				2.3 thick		3380	37.44	79	4726		
13												
14												
15												
16												
Witness	ed by: Nil											

messeu by. Mil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

4758 Dr. Burhan Sharif

t

To: The Resident Engineer Acrow Consultant Pvt. Ltd. Lahore.

Project: Construction of Building B-45 MM Alam Road, Gulberg-III. (Shear Wall Basement-I)

Our Ref. No. CL/C	ED/ 1155	Dated:	13/02/2023
Your Ref. No.	AC/B-45/06	Dated:	10/02/2023

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	10	/02/2	2023	Tested on:	d on: 10/02/2023			t condition		ONLINE REPORT	
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight (Ka/ ams)	Dry Weight (Ka/ ams)	Area of X-Section	Ultimate load	Ultimate Stress (nsi)	Water Absorpti on (%)	Remarks
1	TM-1-Companion (6000 Psi)	13	1	2023	6Diax12		14	28.28	79	6257		Non Engraved
2	TM-2-Tank (6000 Psi)	13	1	2023	6Diax12		14	28.28	67	5307		Non Engraved
3	TM-3-Tank (6000 Psi)	13	1	2023	6Diax12		14.2	28.28	84	6653		Non Engraved
4												
5						ant	RINE					
6)	Carrato as						
7						THE NAME	G					
8					- 38	CAEATES	1000	H				
9												
10					<		INRE?					
11												
12												
13												
14												
15												
16												
Witness	ed by: Mr. M. Uza	ir, Cl	NIC #	16102	2-6784638-9							

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory





ORIGINAL								
A carbon copy for								
the report has								
been retained in								
the lab for record.								

Mr. Muhammad Waris Jan

Asst, Manager (QA/QC), Engineering Kinetics (Pvt.) Ltd.

Project: Construction of P-627 De Sulphurization (Pioneer Cement)

Our Ref. No. CL/CED/ 1156	Dated:	13/02/2023	Test Specification
Your Ref. No. Nil	Dated:	10/02/2023	(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 1			10/02/2023		Tested on:	13/02/2023 in dry/wet condition			ONLINE REPORT			
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Ka/ ams)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Hopper Wall 1,2,3,4 (4000 Psi)	4	2	2023	6x6x6		8.6	36	83	5164		Non Engraved
2	Hopper Wall 1,2,3,4 (4000 Psi)	4	2	2023	6x6x6		8.4	36	90	5600		Non Engraved
3												
4												
5						AINE	RINE					
6					>	C Large at						
7						THE NAME OF THY LORD WHO	3					
8					- IS	CREATES						
9						5	- 6	7				
10					- <	-14	INRE . "					
11												
12												
13												
14												
15												
16												
Witness	sed by: Nil											

eu by.

To:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL A carbon copy for the report has been retained in the lab for record.

4723 Dr. M. Yousaf

Test Specification

(ASTM C39)

For Ittefaq Building Solutions (Pvt) Ltd.

Project: Atif Plaza, Lawrance Road, Lahore

Our Ref. No. CL/CED/ 1157 Your Ref. No. IBS/AL/CT-06

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:		6/2/2023		23	Tested on:	13/2/2023		in dry/wet condition			回転の構成	
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	2nd Floor Slab (3000 Psi)	3	1	2023	6Diax12		13.4	28.28	60	4752		Non Engraved
2	2nd Floor Slab (3000 Psi)	3	1	2023	6Diax12		13.6	28.28	78	6178		Non Engraved
3	2nd Floor Slab (3000 Psi)	3	1	2023	6Diax12		14	28.28	80	6337		Non Engraved
4												
5						ANE	RINC					
6)	Constant A						
7						THE NAME THY CORD WHO						
8					- 188	CAEATES	1000	- 2				
9						5	6					
10					<	** /A	INRE .					
11												
12												
13												
14												
15												
16												
Witness	ed hv:											

euby

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



13/2/2023 Dated: Dated:

03/02/2023



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

To: Mr. Khalid Bashir For Ittefaq Building Solutions (Pvt) Ltd

Project: Global Heights, Lahore									
Our Ref. No. CL/C	ED/ 1158	Dated:	13/2/2023	Test Specification					
Your Ref. No.	IBS/AL/CT-05	Dated:	01/02/2023	(ASTM C39)					

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:		6/2/2023)23	Tested on:	13/2/2023		in dry/wet condition			国際設備機関		
Sr. No.	Mark*	Cas	Casting Date*		Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks	
		DD	ММ	ΥΥΥΥ	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)		
1	9th Floor Slab (4000 Psi)	3	12	2022	6Diax12		13.4	28.28	60	4752		Non Engraved	
2	9th Floor Slab (4000 Psi)	3	12	2022	6Diax12		13.6	28.28	57	4515		Non Engraved	
3	9th Floor Slab (4000 Psi)	3	12	2022	6Diax12		13	28.28	68	5386		Non Engraved	
4	9th Floor Slab (4000 Psi)	3	12	2022	6Diax12		13	28.28	64	5069		Non Engraved	
5	9th Floor Slab (4000 Psi)	3	12	2022	6Diax12	ane	13.4	28.28	63	4990		Non Engraved	
6					>	C AREAD AN							
7						DHE NAME	-	H					
8					IS V	CREATES	3	HNU					
9							-						
10					<	-14	INRE .						
11													
12													
13													
14													
15													
16													
Witness	sed by:												

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

t

To: Mr. Khalid Bashir For Ittefaq Building Solutions (Pvt) Ltd.

Project: Global Heights, Lahore										
Our Ref. No. CL/C	ED/ 1159	Dated	13/2/2023	Test Specification						
Your Ref. No.	IBS/AL/CT-07	Dated	i: 02/01/2023	(ASTM C39)						

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	6	/2/20	23	Tested on:	13/2	/2023	in dry/we	t condition		D	102.000
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	9th Floor Col,Lift & Shear walls	22	12	2022	6Diax12		13.2	28.28	50	3960		Non Engraved
2	9th Floor Col,Lift & Shear walls	22	12	2022	6Diax12		12.8	28.28	36	2851		Non Engraved
3	9th Floor Col,Lift & Shear walls	22	12	2022	6Diax12		12.8	28.28	50	3960		Non Engraved
4	9th Floor Col,Lift & Shear walls	22	12	2022	6Diax12		13	28.28	53	4198		Non Engraved
5					/	ANE	RINC					
6)	Theat at						
7						DHE NHOLE DE THY LORD WHO						
8					- 58	CREATES	0.04	HN/A				
9						3	- 6	7				
10					- <	- 1A	INRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory





ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

To: Mr. Khalid Bashir For Ittefaq Building Solutions (Pvt) Ltd.

Project: Global Heights, Lahore										
Our Ref. No. CL/C	ED/ 1160	Dated	: 13/2/2023	Test Specification						
Your Ref. No.	IBS/AL/CT-07	Dated	: 01/02/2023	(ASTM C39)						

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	6	/2/20)23	Tested on:	13/2	/2023	in dry/wet condition			回转战争回		
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks	
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)		
1	10th Floor Slab (4000 Psi)	10	1	2023	6Diax12		13.6	28.28	43	3406		Non Engraved	
2	10th Floor Slab (4000 Psi)	10	1	2023	6Diax12		13	28.28	36	2851		Non Engraved	
3	10th Floor Slab (4000 Psi)	10	1	2023	6Diax12		13	28.28	40	3168		Non Engraved	
4	10th Floor Slab (4000 Psi)	10	1	2023	6Diax12		12	28.28	12	950		Non Engraved	
5						ANE	RINC						
6					- >								
7						THE NAME THY LORD WHO		HE					
8					- USB	CREATES	<u> </u>	- NA					
9							- 2						
10					- <	-14	INRE .						
11													
12													
13													
14													
15													
16													
Witness	ed by:												

euby

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory





Dated:

06/02/2023

(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

ICS/786/465

Specim	ens received on:	6	6/2/20)23	Tested on:	13/2	/2023	in dry/wet condition			Ë	jester (
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate Ioad (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1		6	1	2023	6Diax12		13.8	28.28	55	4356		Non Engraved
2		6	1	2023	6Diax12		13.2	28.28	63	4990		Non Engraved
3		6	1	2023	6Diax12		13.4	28.28	81	6416		Non Engraved
4												
5						GINE	RINO					
6						ELLER AN						
7					H	THE NAME THY LORD WHO	4	i FP				
8					188	Call	3	HNZ				
9					I		1					
10							In Re-					
11						1	I					
12												
13												
14												
15												
16												
Witness	ad by:											

/vitnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Your Ref. No.

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



To:	Project Manager	
-----	-----------------	--

Q-Links Property Management Pvt. Ltd

-

Project: Construction of Jasmine Grand Mall, Bahria Town Lahore

Our Ref. No. CL/	CED/ 1162	Dated:	13/2/2023	Test Specification
Your Ref. No.	QLC-BO-BH2-2022-02-LTR-182023	Dated:	18/1/2023	(ASTM C39)

COMPRESSION TEST REPORT

E

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

-



Specim	ens received on:	23	3/1/2	023	Tested on:	13/2	/2023	in dry/we	t condition		0	
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Sectior	Ultimate Ioad	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	0.11 (70)	
1	4th F. Column Grid (4500 Psi)	20	12	2022	6Diax12		13.4	28.28	66	5228		Engraved
2	4th F. Column Grid (4500 Psi)	20	12	2022	6Diax12		13	28.28	90	7129		Engraved
3												
4												
5						AINE	RINC					
6												
7						THE NAME OF THY LORD WHO						
8					- Se	CREATES	1000	-				
9						5-		57				
10					<	-7/4	INRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

eu by.

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



ORIGINAL A carbon copy for the report has been retained in the lab for record.

4735 Dr. M. Yousaf

To: Mr. Omair Sadiq

Project Manager, One Liberty Mall and H&S Hotel

Project: Construction of One Liberty Mall and H&S Hotel located at Noor Jehan Road, Gulberg-III, Lahore

Our Ref. No. CL/CED/ 1163	Dated:	13/2/2023	Test Specification
Your Ref. No. OL/OS/2022/32	Dated:	07/02/2023	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers



Specim	ens received on:	07	/02/2	2023	Tested on:	13/2	/2023	in dry/we	t condition		E	i i i i i i i i i i i i i i i i i i i
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Columns (C2, D2, F2)	3	1	2023	6Diax12		13.6	28.28	94	7446		Non Engraved
2	Columns (C2, D2, F2)	3	1	2023	6Diax12		14	28.28	86	6812		Non Engraved
3	Columns (C2, D2, F2)	3	1	2023	6Diax12		13.8	28.28	87	6891		Non Engraved
4												
5						AINE	RINC					
6					-	Contract and						
7						DHE NICKE DHY LORD VIND						
8					- 52	CARATES	000					
9						3-	- 3					
10					<	/A	INRE?					
11												
12												
13												
14												
15												
16												
Witness	sed by:											
Results of	an also be seen on w	ebsit	e <u>http</u>	s://civil.	.uet.edu.pk/conc	rete-laborat	ory-reports1	<u> </u>				

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



Dated:

03/02/2023

(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Nil

Specim	ens received on:	06	/02/2	2023	Tested on:	13/2	/2023	in dry/we	t condition		Ċ	jesters
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1		27	1	2023	6Diax12		12.8	28.28	50	3960		Non Engraved
2		27	1	2023	6Diax12		13	28.28	53	4198		Non Engraved
3		27	1	2023	6Diax12		13	28.28	43	3406		Non Engraved
4												
5						ANE	RINC					
6					-	C LARADINI						
7						THE NAME CONTROL	G					
8					188	CAEATES	1000					
9						×	6	57				
10					<	* IA	MRt .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Your Ref. No.

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

t

To: **PRO-CON**

New Airport Road, Lahore Cantt.

Project: Nil				
Our Ref. No. CL/CE	D/ 1165	Dated:	13/2/2023	Test Specification
Your Ref. No.	Nil	Dated:	30/1/2023	(ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers



Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.





ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

To: Prof. Dr. Engr. Abdullah Yasar Campus Engineer, Engineering Cell, GC University Lahore

Project: Construction of New Girls Hostel at Main Campus GC University, Lahore

Our Ref. No. CL/	CED/ 1166	Dated:	13/2/2023	Test Specification
Your Ref. No.	GCU/Engr/004/A	Dated:	25/1/2023	(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	2	5/1/2	023	Tested on:	13/2	/2023	in dry/we	t condition		Ë	jessen
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (%)	
1	Raft Foundation A- D (4 to 7)	27	12	2022	6x6x6		8.4	36	89	5538		Non Engraved
2	Raft Foundation A- D (4 to 7)	27	12	2022	6x6x6		8.2	36	75	4667		Non Engraved
3	Raft Foundation A- D (4 to 7)	27	12	2022	6x6x6		8.4	36	40	2489		Non Engraved
4												
5						ANE	RINC					
6					>	C Incaria						
7						THE NAME THY LORD WHO	1	H				
8					ASI	CREWIES	1000	DNR 				
9												
10					<	-14	INRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

euby

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

To: Mr. Jamsheed

Project Engineer, APEX Engineering & Co.

Project: Structure Mountings of Renewable Equipment (i.e.Solar Panels Structure)

Our Ref. No. CL/	/CED/ 1167	Dated:	13/2/2023	Test Specification
Your Ref. No.	APEX/LHR/1045	Dated:	10/02/2023	(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	10	0/2/2	023	Tested on:	13/2	/2023	in dry/we	t condition		E	16660840
Sr. No. Mark*		Casting Date*			Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	ΥΥΥΥ	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1		12	1	2023	6x6x6		6.8	36	42	2613		Non Engraved
2		12	1	2023	6x6x6		6.6	36	41	2551		Non Engraved
3												
4												
5						ANE	RINC					
6												
7						THE NAME OF THY CORD WHO						
8					188	CASATES	1000					
9						×	6					
10					<	*/A	milt .					
11												
12												
13												
14												
15												
16												
Witness	ad by:											

/vitnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. Muhammad Ashraf **Project Manager, Siraj Din Traders**

Project: Qaddafi Batteries Commercial Ferozepur Road Lahore

Our Ref. No. CL/	CED/ 1168	Dated:	13/2/2023	Test Specification
Your Ref. No.	C/RFT/01	Dated:	09/02/2023	(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	1	0/2/2	023	Tested on:	13/2	/2023	in dry/we	t condition		Ċ	jestegi
Sr. No.	Mark*	Cas DD	ting MM	Date* YYYY	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	Raft Foundation	13	1	2023	6x6x6		8.6	36	110	6844		Non Engraved
2	Raft Foundation	13	1	2023	6x6x6		8.6	36	96	5973		Non Engraved
3												
4												
5						ane	RINC					
6												
7						DHE NAME CONTROL						
8					188	CREATES	3	-				
9					-	-	-					
10					<		-					
11						1	I					
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



been retained in the lab for record.

4759 Dr. M. Yousaf



ORIGINAL									
A carbon copy for									
the report has									
been retained in									
he lab for record.									

To: Prof. Dr. Engr. Abdullah Yasar Campus Engineer, Engineering Cell, GC University Lahore

Project: Construction of New Girls Hostel at Main Campus GC University Lahore

Our Ref. No. CL	/CED/ 1169	Dated:	13/2/2023	Test Specification
Your Ref. No.	GCU/Engr/004/A	Dated:	09/02/2023	(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	9	/2/20	23	Tested on:	13/2	/2023	in dry/we	t condition		Ē	je skano
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti on (%)	Remarks
1	Column from Grid	4	1	2023	(III) 6x6x6	(rtg/ gills)	(rtg/ gills) 8 /	36	104	(p3i) 6471		Engraved
י ר	(4 to 7) 1st Floor Column from Grid	•	•	2020	62626		0.4	26	00	4079		Engraved
2	(4 to 7) 1st Floor Column from Grid	9		2023	0X0X0		0.4	30	00	4970		Engraved
3	(4 to 7) 1st Floor	9	1	2023	6x6x6		8.4	36	84	5227		Engraved
4												
5						ANE	RINC					
6						C ALLER						
7					-	THE NAME DETHY LORD WHO		HE				
8					/ ASI	CREATES	1000	H NA				
9							-					
10					-	-14	INRE .					
11							I					
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL A carbon copy for the report has been retained in the lab for record.

To: Sub Divisional Officer

Buildings Sub Division No. 22, Lahore

Project: Construction of Population Welfare House Punjab at Lahore

Our Ref. No. CL/	CED/ 1170	Dated:	13/2/2023	Test Specification
Your Ref. No.	5/22nd	Dated:	16/1/2023	(BS 3921**)

COMPRESSION TEST REPORT

Specim	ens received on:	01	/02/2	2023	Tested on:	13/2	/2023	in dry/we	t condition		Ë	je subs
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	MM	ΥΥΥΥ	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	M.A				9 x 4.3 x 3		3365	38.7	38	2199		
2	M.A				8.9 x 4.3 x 3		3190	38.27	30	1756		
3	M.A				8.9 x 4.3 x 3		3240	38.27	25	1463		
4	M.A				9 x 4.3 x 3		3370	38.7	40	2315		
5	M.A				8.9 x 4.3 x 3	ane	3280	38.27	26	1522		
6					>							
7						THE NAME CONTONY CORD WHO		FE				
8					- 138	CREATES	1000	<u></u>				
9						×	2					
10					🧹	+ LA	INRE .					
11						1	H					
12												
13												
14												
15												
16												
Witnood	ad by											

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
the lab for record.

To: Sub Divisional Officer

Buildings Sub Division No. 22, Lahore

Project: Construction of Population Welfare House Punjab at Lahore

Our Ref. No. CL/CED/ 1171	Dated:	13/2/2023	Test Specification
Your Ref. No. 12/22nd	Dated:	27/1/2023	(BS 3921**)

COMPRESSION TEST REPORT



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	01	/02/2	2023	Tested on:	13/2	/2023	in dry/we	t condition		Ē	je stav
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	ΥΥΥΥ	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	M.A				9 x 4.3 x 3		3240	38.7	44	2547		
2	M.A				9 x 4.5 x 3		3325	40.5	42	2323		
3	M.A				8.9 x 4.5 x 3		3245	40.05	37	2069		
4	M.A				9 x 4.4 x 3		3270	39.6	46	2602	-	
5	M.A				8.9 x 4.3 x 2.9	ANE	3170	38.27	35	2049		
6					>	C AREAD AN						
7						DHE NAME CORD WHO						
8						CREATES	10000	1				
9						×		7				
10					<	**/A	INRE .					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



ORIGINAL
A carbon copy for
the report has
been retained in
he lab for record.

To: Engr. Zeeshan

Planning Engineer, MASTER CONSULTING ENGINEERS (MACONSULT) Pvt. Ltd. Project: Consultancy Services Shifting of Boundary Wall & Main Gate at Bhikki Power Plant (Procurement No. 22-Power Plant-Rling) Our Ref. No. CL/CED/ 1172 13/2/2023 Dated: **Test Specification** Your Ref. No. MCE/23/043 01/02/2023 Dated: (BS 3921**)

COMPRESSION TEST REPORT



Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specim	ens received on:	02	2/02/2	2023	Tested on:	13/2	/2023	in dry/we	t condition			ies de la
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti on (%)	Remarks
1	н				(III) 8.7 x 4.2 x 2.7	(r.g/ gills) 	(r.g/ gills) 2815	36.54	48	(psi) 2943		Machine Made
2	н				8.5 x 4.2 x 2.8		2770	35.7	38	2384		Machine Made
3	Н				8.7 x 4.2 x 2.8		2810	36.54	45	2759		Machine Made
4	н				8.5 x 4.2 x 2.7		2730	35.7	30	1882		Machine Made
5	Н				8.6 x 4.2 x 2.7	GINE	2760	36.12	40	2481		Machine Made
6					>	FILLER AND AN						
7						THE NAME	<u> </u>					
8					- 3	CAEATES	000					
9						5	- 1					
10					<	-14	INRE .					
11												
12												
13												
14												
15												
16												
Witness	Witnessed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



To: Mr. Shoaib

Assistant Engineer Civil UHE, M. SIDDIQUE SONS BUILDING Contractor

Project: University of Home Economics, Gulberg Lahore.

Our Ref. No. CL/C	ED/ 1173	Dated:	13/2/2023	Test Specification
Your Ref. No.	Nil	Dated:	01/02/2023	(BS 3921**)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers



Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



ORIGINAL A carbon copy for the report has been retained in the lab for record.

For IZHAR Steel (Pvt.) Ltd. To: New Garden Town, Lahore.

Project: LPG Storage and Bottling Facility Expansion. (Parco Pearl Gas)

Our Ref. No. CL/	CED/ 1174	Dated:	13/2/2023	Test Specification
Your Ref. No.	ISPL-ISPD-112-LET-00002	Dated:	03/02/2023	()

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:		06/02/2023		2023	Tested on:	13/2/2023		in dry/wet condition			Ë	je sueg
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate Ioad	Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	ΥΥΥΥ	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	н				8.8 x 4.3 x 2.9	3745	3345	37.84	36	2131	11.96	
2	Н				8.9 x 4.3 x 2.9	3760	3275	38.27	42	2458	14.81	
3	н				8.8 x 4.3 x 3	3909	3475	37.84	38	2249	12.49	
4	96				8.7 x 4.3 x 3	3660	3235	37.41	32	1916	13.14	
5	96				8.7 x 4.1 x 2.9	3635	3255	35.67	40	2512	11.67	
6	96				8.8 x 4.2 x 2.9	3770	3320	36.96	38	2303	13.55	
7	S				8.7 x 4.3 x 2.9	3835	3440	37.41	42	2515	11.48	
8	S				8.9 x 4. <mark>3 x 2.9</mark>	3740	3335	38.27	40	2341	12.14	
9	S				8.8 x 4.3 x 3	3865	3405	37.84	42	2486	13.51	
10					<	- LA	INRE!					
11												
12												
13												
14												
15												
16												
Witness	sed by:											

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



Our Ref. No. CL/CED/ 1175	Dated:	13/2/2023	Test Specification
Your Ref. No. ABMP-12/2023	Dated:	13/02/2023	(BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:		13/2/2023		023	Tested on:	13/2/2023		in dry/wet condition			Ċ	jester
Sr. No.	Mark*	Cas DD	ting MM	Date*	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	C-31	5	2	2023	6x6x6		8	36	69	4293		Non Engraved
2	C-31	5	2	2023	6x6x6		8	36	71	4418		Non Engraved
3	C-31	5	2	2023	6x6x6		7.8	36	65	4044		Non Engraved
4												
5						ANE	RINC					
6					>	C Lanan M						
7						THE NAME OF THY LORD WHE		I FB				
8					ISV -	CREATES	3	HNZ				
9							-					
10					- <	-14	INRE .					
11												
12												
13												
14												
15												
16												
Witnessed by:												

uby

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory



Our Ref. No. CL/	CED/ 1176	Dated:	13/2/2023	Test Specification	
Your Ref. No.	ABMP-11/2023	Dated:	13/02/2023	(BS 1881-116)	

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:		13/2/2023		023	Tested on:	13/2/2023		in dry/wet condition				
Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Water Absorpti on (%)	Remarks
		סט		YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp. I ons)	(psi)		
1	C-31	4	2	2023	6x6x6		8	36	79	4916		Non Engraved
2	C-31	4	2	2023	6x6x6		8	36	75	4667		Non Engraved
3	C-31	4	2	2023	6x6x6		8	36	71	4418		Non Engraved
4												
5						AINE	RINTO					
6					>							
7						THE NAME THY LORD WHO	4	H				
8					ASI -	CREATES	1000	DNR -				
9							1					
10					- <	+ LA	INRE .					
11							I					
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption

3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprensive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients) 2. The test results are recommended to be interpreted in the light of above factors by the engineer.